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M RIE R SRY Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :

Siﬁ/&j% (Sample Submitted By) T oA ERRRG TP (FORMOSA CHEMICALS & FIBRE CORPORATION)

% #-(Sample Description) . POLYPROPYLENE HOMO POLYMER CRp 5 E RS

ﬁ:‘-‘"' 5.(Style/Item No.) :  TAIRIPRO PP B1101, F1611, F2003, F2011, K1011, KIO11AH, K1011AT, K1023,
K1035, K1060, K1080, K1108, K1525, K1P12, K1P35, KIP38, K2038, K2051,
K2065, S1003, S1005, S1019, S1023, S1040, S1803, S2023, S2035, S2123,
T1002, T1202, T2502

J it p # (Sample Receiving Date) - 2016/04/12

#3248 & (Testing Period) : 2016/04/12 TO 2016/04/18

B3 g £ (Test Requested)
=45 % @ 4 L > %% RolS2011/65/EU Annex 112 H 23745 4 (EU) 2015/863i 1448 ~ & ~ & ~ = §i4& ~ Z 08 F ~ §8mF
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex Il and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP
contents in the submitted sample. )

PR % % (Test Results) : LT - % (Please refer to next pages).

2 #: (Conclusion) :
W E 2 ok oS B4R~ &0 & = s > hmy ~ Sidm s, DBP, BBP, DEHP, DIBP:ipls# i % % £ RoliS4p 4 ¥
(EU) 2015/8632-*2 @& F. (Based on the performed tests on submitted samples, the test results of Cadmium,
Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP comply with the limits as set by RoHS and amending
Directive (EU) 2015/863.)
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5.5 (No. ) : CE/2016/42082

LA

FORMOSA CHEMICALS & FIBRE CORPORATION
Pt gl A R201 50 w2 105% (o 1 RN
201, TUNG HWA N. ROAD, TAIPEI, TAIWAN, R. 0. C.

P2 % (Test Results)

p 2 (Date) : 2016/04/18

T #c (Page) : 2 of 7

B2 R = (PART NAME)No. 1 Do X Pk (TRANSLUCENT-WHITE PLASTIC PELLETS)
. % i) %
PlFRIE P ¥ PR E i
v ) F #'2i& | (Result) .
Test It Unit Method (Limit)
(Tes ens) (Unit) (Method) (MDL) o1
4% / Cadmium (Cd) mg/kg | %% [EC 62321-5 (2013), Mg Rwmi = 2 n. d. 100
Rom sk kg nl. / Vith
reference to IEC 62321-5 (2013) and
performed by ICP-AES.
4. / Lead (Pb) mg/kg | %% [EC 62321-5 (2013), MR Rwmsi = 2 n. d. 1000
Rom sk kignl. / Vith
reference to IEC 62321-5 (2013) and
performed by ICP-AES.
A / Mercury (Hg) mg/kg | %% IEC 62321-4 (2013), Mg &8s 7 2 n.d. 1000
o s ki kignl. / Vith
reference to IEC 62321-4 (2013) and
performed by ICP-AES.
» % 4% / Hexavalent Chromium mg/kg | %% [EC 62321 (2008), rUV-VISipl. 2 n. d. 1000
Cr(VD) / With reference to IEC 62321 (2008)
and performed by UV-VIS.
MF- " T F9 g / BBP (Butyl mg/kg 50 n. d. 1000
Benzyl phthalate) (CAS No.: 85-68-
7
ARFZ P EEs 7 fig / DBP (Dibutyl mg/kg | | o 50 n. d. 1000
phthalate) (CAS No.: 84-74-2) ’%/‘f?’,iECj?_,mfg/ C]; ‘;?0;]3) E
WE- - B / DIBP (Di- ne/kg ||T &/ Mk, / With reference tor—5 o d. 1000
. IEC 62321-8/CD (2013). Analysis was
isobutyl phthalate) (CAS No.: 84-
performed by GC/MS.
69-5)
AF- PR (2-v A A)fAg / DEHP| mg/kg 50 n. d. 1000
(Di- (2-ethylhexyl) phthalate)
(CAS No.: 117-81-7)
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- N ko TEER | BF .
(Toar Ttems) ity ithod) e | Result) |
(MDL) No. 1

%59 % %4 / Sum of PBBs mg/kg - n. d. 1000
- %7 % / Monobromobipheny]l mg/kg 5 n. d. -
= 4%% / Dibromobiphenyl mg/kg 5 n. d. -
= 4% % / Tribromobiphenyl mg/kg 5 n. d. -
» 4.5 ¥ / Tetrabromobiphenyl mg/kg 5 n. d. -
I /5.9 % / Pentabromobiphenyl mg/kg 5 n. d. -
+ %9 % / Hexabromobiphenyl mg/kg 5 n. d. -
= 4.7 ¥ / Heptabromobiphenyl mg/kg 5 n. d. -
A 8.9 % / Octabromobiphenyl mg/kg 5 n. d. -
4 %% % / Nonabromobiphenyl mg/kg | 44 [EC 62321-6 (2015), ™ § 49 K47/ 5 n. d. -
- %% % / Decabromobiphenyl mg/kg | % ¥ & irl. / With reference to IEC 5 n. d. -
% 5.9 ¥ %4 / Sum of PBDEs mg/kg [62321-6 (2015) and performed by - n. d. 1000
- %9 ¥ @/ Monobromodiphenyl ether | mg/kg [GC/MS. 5 n. d. -
= 4% e/ Dibromodiphenyl ether mg/kg 5 n. d. -
= 595 % ft / Tribromodiphenyl ether mg/kg 5 n. d. -
z 8.5 ¥ ¢/ Tetrabromodiphenyl ether | mg/kg 5 n. d. -
I %% ¥ @ / Pentabromodiphenyl ether | mg/kg 5 n. d. -
- %9 % i / Hexabromodiphenyl ether | mg/kg 5 n. d. -
= 47 ¥ @ / Heptabromodiphenyl ether | mg/kg 5 n. d. -
Ao e/ Octabromodiphenyl ether | mg/kg 5 n. d. -
1 4% ¥ @ / Nonabromodiphenyl ether | mg/kg 5 n. d. -
+ %7 ¥ p / Decabromodiphenyl ether | mg/kg 5 n. d. -

# 3z (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (&4 1)
3. MDL = Method Detection Limit (= ;% i pl4&*2iE)
4. "-" = Not Regulated (& ##1E)
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g T AR 2 B RS R 2B R e (2 ERIE Eg )
These samples were dissolved totally by pre-conditioning method according to below flow chart. (Cr* test method excluded )
B R+ B % & [ Technician : Climbgreat Yang

B pIEEQ F 4 C sEgc® [ Supervisor: Troy Chang

| ¥ N ﬁ% *ir,_; /Cuttmg N Preparation |

v

| Pl &L £ / Sample Measurement |
.« = > Cr6+
4 Pb ~ 4 Cd & Hg if 4%
v v v (Note*¥)
P RS OHF A R R T (e T A AR B G & el i/ Fro@ £ iR /Add

appropriate amount of
digestion reagent

v

}_¢ BRIGFERAEE)CE
»~ [ Heat to appropriate

| 74 | Residue | temperature to extract

1) % g# [ Alkali Fusion £ Fr s § ik 5 Cool,
v 2) R fE /HClto dissolve filter digestate through filter
TR %k [ ICP-AES | 7

#7571 ) [ Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF
different sample material (as below table) ¢

l_‘ v

| &% [ Solution |

i g / Filtration

| YL

¥ &4 & [ Sample Material ) i peik fasg | Digestion Acid sen g d RIS [ Add

Steel, copper, aluminum, solder

2k, ApE, PR, FAP, BF K
Aqua regia, HNO3, HCI, HF, H,O,

diphenyl-carbazide for
color development

#.33 / Glass A pL, & & ph | HNOs/HF +
&, 40, &, BE / 2 -k /Aquaregia o

Gold, platinum, palladium, ceramic PUE R Ak KGR

£/ Silver # fe | HNOs PIHE 5% i 2 540 nm sk

1= & [ measure the
absorbance at 540 nm by
UV-VIS

APk, BEF -k, AL, BEL | HSO,, Ho0, HNOg, HCI
dvom i ¥ eEEAI L % 203 f2 [ Added appropriate
reagent to total digestion

# % [ Plastic
H @ [ Others

Note** (For IEC 62321)

(1) 422 B s m il 1 > e 2
90~95C.

(2) & & B4 Bk D

90~95°C % 2~. / For non-metallic material, add alkaline digestion reagent and heat to

# 5 P~ | For metallic material, add pure water and heat to boiling.
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5.85 (No. ) : CE/2016/42082 p # (Date) : 2016/04/18

v R 4 175+ 42. 8 / Analytical flow chart - Phthalate

| P32 A R tA#up [ Technician: Andy Shu
u iE'Jéé i 4t skgc® [ Supervisor nt: Troy Chang

[ g3 ;2 /Test method: IEC 62321-8]

H T T et
Sample pretreatment/separation

!

Bl THE v & vde 3 255 [
Sample dissolved/extracted by THF

I

k- ﬁrf& /
Dilute Extracted solution

}

F AR AT R A4
Analysis was performed by GC/MS

!

¥y [ Data
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201,
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p 2 (Date) : 2016/04/18

’fﬁZ’}Q-IOS_*_ (v mn)
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7 # (Page)
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SL.O8 ¥ A 455 42 8] / Analytical flow chart - PBB/PBDE

B OPREEAR
B ORREE T4

1 #B # [ Technician: Roman Wong
: 5kfx® [ Supervisor: Troy Chang

A =% PI3E42 A | First testing process ———»
EH M &R AA [ Optional screen process sammmmm:
FEAZA [ Confirmation process — - — .p
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v

Sample pretreatment / # &5 AT

Screen analysis / 4~ & 4~ 47

v

Sample extraction # 5% B~/

Soxhlet method % ;% % B~
v
Concentrate/Dilute Extracted solution
F PRk IR
v
Filter / ¥ 2~ Bk
v

Analysis by GCIMS | # 4p & 17 7 3 th A 47 |

T
v

Issue Report £ 3745 2,

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at hit [ 3 N €
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's

findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /At i FLI& B4t 7 5 B oA #3265

t+886 (02)2299 3939 f+886 (02)2299 3237

WWW.sgs.tw

. Attention is

Member of the SGS Group



SGS

igl = ‘$—-
J Pik v 58 (No. ) : CE/2016/42082 p #F (Date)

Test Report

AL ERRREF AT
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oAt T Rt AR 20150 W R21105%F (5t )
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¥ REYP A REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k 44 2 & (End of Report) *x

nditions.aspx
Attention is

W/en/Terms-an

Termse-Document
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